CER'I'IFIED MATERYAL TESTREPOR’I’ : Do c Pét, -
| : CUSTOMER BIEL TO et | GRADES : SHAPE/SIZE B
| OERDAU CORSA S AP1DE CY GERDAUCORSAS APIDECY P57 2‘5" Wide Flange Beam /27 X 129 /630X 192
i 02 715 KMB 1023 507 ZVE CARRETERA MEXICO CD SAHAGUN -
i : MONTERREY,NL 64250 SN - . {uewets . WEIGHT ~ ImeatrEAToH
| US.MI-PETERSBURG |Medes CD SAHAGUNHGO 43990 - | ao0r S 61,920 LB 60106864/04
- 25801 HOFHEIMER WAY . . , Mexico : ‘ : : :
PETERSBURG, V4 23803 SAILES OEDER o CUSTOMER, MATERIAL N° SPECTFICATION / DATE or REVISION
Us A' ] - ‘ 5700057000220 _ . ASIUASTIM-DT )
’ ) : AD92/AG0ON-11
| { CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE | ASTMAGAGM)
L | 4501200704 o _ 1330-0000030386 - 11122013
CHEMICAL COMPOSTTION - ) ‘ . " _ . :
kA o ;o ‘;o : % g)ol ’ k}o %E Dﬁ) §/2 Y - }'%) t%
0.68 L4 0.022 8025 - 0.23 033 C 013 0.13 0.027 0.013 0.001 0.019 0,003
. crmcﬁcomosmm ' '
NS
: 0.3 :
MECHANICAL PROPERTES . - : . o ' : '
St W M I B | o
55.8 730 385 303 3.000 206.0
35.6 724 , 383 499 . - 8.000 . 200.0
MECHANICAL FROPERTIES R
: Elg}.lg. Y7 ‘;an
2830 0764
25.50 0.768
COMMENTS / NOTES

The above figures are certified chemlcal and physical test records as eontained in the pezmanenl records of company. This material, including the billets, was melted nnd manufacitued in
the USA. CMTR complies with EN 10204 3.1,
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